
 

 

 
Barry’s Bay Wastewater System 

Sewage Works # 110001854 

Annual Report 

Prepared For: The Township of Madawaska Valley 

 
Reporting Period of January 1st – December 31st 2021 

 

Issued: March 16th, 2022 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 
 

This report has been prepared to meet the requirements set out in the facility Certificate of Approval 
#2702-7TKNBE issued August, 31, 2009.   



 

Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
 

Table of Contents 

Operations and Compliance Reliability Indices ................................................................... 4 

System Process Descripton ................................................................................................ 4 

Wastewater System Flows ................................................................................................. 5 

Raw Flow ............................................................................................................................................... 5 

Effluent Flow ......................................................................................................................................... 5 

Imported Sewage .................................................................................................................................. 6 

Raw Sewage Quality .......................................................................................................... 7 

BOD5 Influent Monthly Average Concentration (mg/L) ....................................................................... 7 

Total Suspended Solids Influent Monthly Average Concentration (mg/L) ........................................... 7 

Total Phosphorus Influent Monthly Average Concentration (mg/L) .................................................... 7 

TKN Influent Monthly Average Concentration (mg/L) ......................................................................... 8 

pH Influent Monthly Average Concentration ....................................................................................... 8 

Effluent Quality Assurance or Control Measures ................................................................ 9 

Effluent Quality ................................................................................................................. 9 

Carbonaceous Biochemical Oxygen Demand (5-Day) ........................................................................ 10 

Total Suspended Solids ....................................................................................................................... 11 

Total Phosphorus ................................................................................................................................ 12 

Total Ammonia Nitrogen .................................................................................................................... 13 

E-coli ................................................................................................................................................... 13 

pH........................................................................................................................................................ 14 

Acute Lethality .................................................................................................................................... 14 

Effluent Objective Monitoring ............................................................................................................ 15 

Operating Issues .............................................................................................................. 16 

Major Maintenance Summary .......................................................................................... 16 

Flow Meter Calibrations and Maintenance ........................................................................................ 16 

Maintenance Summary ...................................................................................................................... 17 

Notice of Modifications ...................................................................................................................... 17 
 



 

Sludge Generation .............................................................................................................................. 18 

Sludge Disposal Summary ................................................................................................................... 18 

Annual Sludge Disposal Comparison (m3/year) ................................................................................. 18 

Summary of Complaints ................................................................................................... 19 

Summary of Abnormal Discharge Events .......................................................................... 19 

Bypass/Overflow/Spills ....................................................................................................................... 19 

Biosolids Quality Report .................................................................................................... A 

Flow Meter Calibration Records ......................................................................................... B 
 
 
 
 
 
 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 4 

 

Operations and Compliance Reliability Indices 

Compliance Event # of Events 

Ministry of Environment Inspections 0 

Ministry of Labour Inspections 0 

Environment Canada Inspections 0 

Non-Compliance 4 - see Operating Issues for details 

Bypass/Overflows/Spills 0 / 0 / 0 

Community Complaints 1 - see Summary of Complaints for details 

Sewer Main Blockages 0 

System Process Descripton 

The Barry’s Bay sewage collection system is a gravity fed collection system consisting of separated 
sewers and three pumping stations discharging to the wastewater treatment facility.  
 
The Barry’s Bay wastewater treatment plant is a Class III treatment facility. The incoming wastewater 
receives primary treatment consisting of fine screen with screw auger and grinder. Secondary treatment 
is achieved through two sequencing batch reactors (SBR) equipped with a fixed decanter using the 
ISAM™ (Integrated Surge Anoxic Mix) system. Sludge is wasted to the ISAM™ tank while 
mixed liquor is returned to the SAM™ tank. One equalization tank (effluent tank) connected to both 
SBRs, provides equalization storage prior to filtration. 
 
PAS-8 (Polyaluminum sulfate) is used for phosphorus removal and is dosed in two locations within the 
process, at the SBR and pre-filtration. Soda ash is used for alkalinity control and is dosed in two  
locations within the process, at the inlet headworks and the SAM™ tank. Two UV banks provide 
disinfection, capable of peak flow rate of 4400 m³/day. Effluent is discharged to Kamaniskeg Lake. 
 
Activated sludge which has been removed from the SBR’s is pumped into a 100 m3 two-celled aerobic 
sludge digesto. Activated sludge that is stabilized (or digested) is sent to a 350 m3 storage tank. 
Supernatant from the biosolids holding tank is returned to head of plant. Sludge is hauled offsite for 
land application semi-annually. 

 

 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 5 

 
Wastewater System Flows 

The annual average daily flow for 2021 was 399 m3/d, which represents 32% of the facility’s 1250 m3/d 
rated capacity. 

Raw Flow  

2021 Raw Flows: 

 

Effluent Flow  

2021 Effluent Flow 

 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Rated Capacity (m3/d) 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250
Average Daily Flow (m3/d) 429 374 372 423 371 368 426 442 386 446 395 364
Maximum Daily Flow (m3/d) 611 456 576 598 468 438 524 546 488 583 475 420

0

200

400

600

800

1000

1200

1400

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Rated Capacity (m3/d) 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250
Average Daily Flow (m3/d) 371 364 381 402 383 418 471 443 432 472 418 388
Maximum Daily Flow (m3/d) 501 480 555 495 665 566 594 581 564 577 534 505

0

200

400

600

800

1000

1200

1400



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 6 

 
Annual Effluent Flow Comparison  

 

Imported Sewage 
 
Septage Flow (m3/d) 
 
There was no septage accepted at this facility in 2021. 

 

 

 

 

 

 

 

2012 2013 2014 2015 2016 2017 2018 2019 2020 2021
Total Flow (m3) 166031 168325 130193 140144 140799 159739 138058 146113 143643 150424

0

20000

40000

60000

80000

100000

120000

140000

160000

180000



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 7 

 
Raw Sewage Quality 

BOD5 Influent Monthly Average Concentration (mg/L) 

 

Total Suspended Solids Influent Monthly Average Concentration (mg/L) 

 

Total Phosphorus Influent Monthly Average Concentration (mg/L) 

 

0

50

100

150

200

250

300

350

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

0

100

200

300

400

500

600

700

800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 8 

 
TKN Influent Monthly Average Concentration (mg/L) 

 

pH Influent Monthly Average Concentration  

 

 

 

 

 

 

0

10

20

30

40

50

60

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

6.6

6.7

6.8

6.9

7

7.1

7.2

7.3

7.4

7.5

7.6

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2021 Annual Report 
Rev. 0 Issued: 16-Mar-2021 P a g e  | 9 

 
Effluent Quality Assurance or Control Measures 

Effluent control measures include in-house sampling and testing for operational parameters such as 
suspended solids, pH, soluble phosphorus, and ammonia nitrogen. In-house testing provides real time 
results which are then used to enhance process and operational performance.  All in-house sampling 
and analysis is performed by certified operations staff utilizing approved methods and protocols for 
sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, Procedures for Sampling 
and Analysis Requirements for Municipal and Private Sewage Treatment Works; the Ministry’s 
publication, Protocol for the Sampling and Analysis of Industrial/Municipal Wastewater; and the 
publication, Standard Methods for the Examination of Water and Wastewater. 
 
All final effluent samples collected during the reporting period to meet ECA sampling requirements were 
submitted to SGS Lakefield Research Ltd. Laboratory in Lakefield, Ontario for analysis, with the 
exception of pH, temperature, and unionized ammonia.  SGS Lakefield Research has been deemed 
accredited by the Canadian Association for Laboratory Accreditation (CALA), meeting strict provincial 
guidelines including an extensive quality assurance/quality control program.  By choosing this 
laboratory, the Ontario Clean Water Agency is ensuring appropriate control measures are undertaken 
during sample analysis.  
 
The pH and temperature parameters were analyzed in the field at the time of sample collection by 
certified operators, to ensure accuracy and precision of the results obtained.  The unionized ammonia 
was calculated using the total ammonia nitrogen concentration, pH and temperature as required by the 
facility’s Environmental Compliance Approval. 

Effluent Quality 

The monthly average concentration of the carbonaceous biochemical oxygen demand, 5-day (CBOD5) 
and the monthly average geometric mean density of E. Coli remained below the effluent objectives and 